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1. BE &L 3R Sample Description

FE AR BRI RS FEm A5
Sample Name Battery assembly systems Model Name S [=648105
IS g 5 TRINTH 28 53k A7 PR A 7]
Testing laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.
Sl DRI % 2 X AR AT AT 41 X R IR = Tl b ) 5 19 iR —. 2
A 3k S . . . . .
Testing Address 1, 2/F, Building 1.9, \.Junfeng Industrial Park, Chongqlng Road, Heping Community, Fuhai
Street, Bao'an District, Shenzhen, Guangdong, China.
ZHL AL JZ 115 RE AR TR A ]
Applicant Xiamen BNT Battery Co.,Ltd
ZFERA L rh R 2 TR T T L X K R 535058094 %
Applicant Address | Unit 8094,N0.350 Changle Road,Huli District,Xiamen ,Fudian ,China
S XA JZ 1] % Re AR TR A
Manufacturer Xiamen BNT Battery Co.,Ltd
L AL o R B D381 L X G O B350 28004 58
CULLERICE] Unit 8094,No.350 Changle Road,Huli District,Xiamen ,FuJian ,China
Address
g e 5 L AR 4 A
Manufacturer Of Gotion Hiah-tech Co.. L
Cell otion High-tech Co., Ltd
Hi& B, R b2 r R
Use Mobile energy storage, special vehicle power supply
FH It 2R Y A 78 H AR I A H 7 16S1P
Battery Type Rechargeable Li Battery Composing Mode
B PR B HIUE 75 &
Nominal Voltage i) Rated Capacity 105AR
FLH JEAR TR
Watt-hour S040Wh Form Almost Cuboid
o ER AL .
Limited Charge 58.4V AL A 40V
Cut-off Voltage
Voltage
; RN FF 25 70 FL LU
?hEaErEEe{fEurrent 15A Max. Continuous 25A
9 Charge Current
B N FREE A R F5 B B
Max. Continuous 100A 1A
) End Charge Current
Discharge Current
CEUNICES, CEPUS Sy
Cell Model 5105 Cell Rated Capacity 105Ak
JEHfR 6] SE R 7]
Client Date $022-01.19 Completing Date R
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2. iRk FruE Standard

BeA B GRIGFARHETFMY (38 7RO 38.3 17
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3

3. JURTH B &4 Test Item And Conclusion

Sl WA i 5 PN

MR HE ltem SamplesiNumber 4518 Conclusion

= E R, Altitude simulation i@t Pass

15 F % Thermal test i#T Pass

Y=zl Vibration )Z(?I :>Zé i# Pass

M Shock Bt Pass

AR %E % External Short Circuit B Pass

& Crush )Z(2~>Z(; Bt Pass

i & 78 L Overcharge )Z(:~)Z(2 i#Ei Pass

sl J3 . Forced discharge )Z(;Ig~)z(12 Wit Pass

ERFE TG (S G TG b itz i i W —iR g AR E T ) (ST/SG/AC.10/11/Rev.7), 38.3 T EK .
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Seventh revised edition), sub-section 38.3.

4551712 3¢ Report Revise Record:

A BB E BRAM ARt #E
Report Version Revise Time Issued Date Valid Version Notes
2 e Y 4
V1.0 / 2022-02-18 a EREST
Valid Initial release

ERA R O/(J 7 s A
Tested by %} ZLI_B) % Reviewed by nf- i Approved by /k‘;éﬁv

omplia
Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé ,Z}%edlgategc? SHRg/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written/ 4 athorization of AG@. he test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15d2 E’afte e 3f e test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com. ’\ﬁ@

|y

C

3J
o
Attestation of Global Compliance(Shenzhen)Co., Ltd Y
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




®
A\GC #0454 Report No.: AGC11700220102UA01

FAT 19T

MR K 3% 9 Description of the sample

Z1~22, SEAN 2B 7o L TRCH A 58 A e HUIR AR B LR

829 Batteries at first cycle in fully charged states;

X1~X2, 25K 78 TR A S 4 RS 58 48 T RUIRAS Y R

X8~X9 Batteriesl after 25 cycles ending in fully charged states;

S ¢ SR B L 5 4 7 R 2 R B (150% 5
Cells at first cycle at 50% of the design rated capacity;

XX 5352642 B 75 MO R 5 76 MR o 5 B LS 0% 5
The 25th cycle of charging and discharging 50% of the battery cell in rated
capacity state;

Z10~219

SN FE LA e A ORUIR AR B L

Cells at first cycle in fully discharged states;
X10~X19 5552550 7 H R P I TR U 56 A LR A 1 H

Cells after 25 cycles ending in fully discharge states.
AR RIS I LA 2 Test case verdicts:
— ZLRANE F A7 i Test case does not apply to the test object N/A(Not applicable)
— IR 45 FAF A EoR Test item does meet the requirement P(ass)

— IR L RAFF A 2R Test item does not meet the requirement  F(ail)
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¥t & A Sample Photos
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5. MR 57K HIE Test Method And Verdict

15455 Report No.:

AGC11700220102UAO01
7 50319 51

B PR WAL R Hse
Clause Requirements Result Verdict
38341 | MBI RERM da P

Test 1: Altitude simulation See Table 1
06 L R HL AL R S5 K 11 6kpa MISF LR FEA20£5°CHY | Toisil, Tt P

A TR D T4/ S, TRk, T
Test cells and batteries shall be stored at a pressure of 11.6kPa BT K

or less for at least six hour at ambient temperature (20+5C) No Igakage, no
ERAMARALEN. T TRE, CIEREEX, | qoembe

I H AR R0 FE it B H A 7 R 56 f5 B T B L R AN N T AR i T IX — no rupture ar,]d

50 AT L 90% . A7 0% B e Y ZE R AN idE H T 58 B0 RS B B | no fire.

AT .
Cells and batteries meet this requirement if there is no leakage,

no venting, no disassemble, no rupture and no fire and if the open

circuit voltage of each test cell or battery after testing is not less

than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and

batteries at fully discharged states.

Wik 2: EERR M3 2

3p3.4.2 Test 2: Thermal test See Table 2 :

R0 HL R LS 2R IR IR S T T2 C2 C A FAPIRE D | Hisil, Eik P

6/NEF, B AR E S T-40°C 2 C &4 T AR AR D6/ . o TR,

PN MR S 3L R 22 1) B K T (8] R 30704 . bR R kAT, | BRI K.

FLTERA0IK,  HEE A P A7 16 FEL T A RV 4 A P05 T No leakage, no

(20C5°C) FAEMA/NG . X T AA b A i, B8g T4y | venting, no

SRYIR I 5 DR 12/ | 2 figed
Test cells and batteries are to be stored for at least six hours at | 15 fire.

a test temperature equal to 72+2°C, followed by storage for at least

six hours at a test temperature equal to —40+2°C. The maximum

time interval between test temperature extremes is 30 minutes. This

procedure is to be repeated until 10 total cycles are complete, after

which all test cells and batteries are to be stored for 24 hours at

ambient temperature (20 £ 5°C). For large cells and batteries the

duration of exposure to the test temperature extremes should be at

least 12 hours.
FORBMWAMBEMATTER. TR, TR TR TCE K,

I BN i v B Vb AL AE 156 S5 T % U AN D T AR AT IX —

BRI ATHLERI90% . A 9% B s ) SR AN E T 58 iR AR A 156

JHFTEL 2
Cells and batteries meet this requirement if there is no leakage,

no venting, no disassemble, no rupture and no fire and if the open

circuit voltage of each test cell or battery after testing is not less

than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and

batteries at fully discharged states.
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5@ 8 VARV AS L 197 PAS
B PR WAL R Hse
Clause Requirements Result Verdict
WiR3: &sh W% 3
3.4, P
38.3.4.3 Test 3: Vibration See Table 3
H A R A K [ TRV &, ARG R, JRaedE | TEls, LH P

M SEMAL R . IRFNBLRIESKWIY, SBCAMRLE 7 #f2%M | o, B
200 A2z 16, FEEIB]7 #i2%, BN 15 4heh. X IR RGN | BERATGE K.
= E R L I 2T AL R DT T R AT 12 90, 3O | No leakage, no
3 /NI o A —ANIRBN 5 7 2 20 S T 5 L venting, no

Cells and batteries are firmly secured to the platform of the gf?j;teun:eb Iaer,]d
vibration machine without distorting the cells in such a mannerasto | | fre.

faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

PEXTEASR T, S EA R 12 T3 d Al b (b
AUNRI R ) , AR 12 T30 LRI Rt CRAY i) A P
K.

The logarithmic frequency sweep shall differ for cells and
batteries with a gross mass of not more than 12 kg (cells and small
batteries), and for batteries with a gross mass of more than 12 kg
(large batteries).

X EIBA NS A . AN 7 R ZZ AR, DREF 1gn FRIBR R INIH B,
HRPFRIEF] 18 Hidk. RIERARIEIRIFIE 0.8 2K (B 1hif2 1.6 =
KD, IR IR BB R INIE B A B 8gn (IFELI A 50 #122) -

W B K I B2 CRIFLE 8gn ELBISNAIG N F 200 2%

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

PR . A7 BRZETTAG, OR4F 1gn BOBCR IR, B 250
FIEF 18 ML . R IRIEIRIFIE 0.8 2K (s 1.6 =KD
FEIG AR B B KNI E IR R 29, SRR L1RN 25 #i2%) « Kk
I LR FFAE 290 ELRIRZ G N3] 200 #1724 .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2g, is then maintained until the frequency is
increased to 200 Hz.

FOR A A E A RGPS 5 e e . o k. TS
RATER K, FF HARMAL R e b HAE S = AR E 227 6 b
(I8 5 7 RIS ) T FE AN N T AE R AT IX — 120560 /i A 0
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Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 50g, and pulse duration of 11 milliseconds.

BEA Rt 2 R AF L 2L PR 5 T 52 28 U N Y =4 D 5%
dro Xt /N AL 2 ) K o KRR I (8] RG22 AP, R LI 4 ) ok

SIS St B DNA7 Sk =7 P N T /A= WA E S o S35 5 4 N L (=W 1B
E.
Lt R /NGB N Jik b2 [R)
Battery Minimum peak acceleration Pulse duration
150gn B2 2045 R HEVME
) 150gn or result of formula
/NEL R o
Small Acceleration (gn) 100850 6?5/
. cceleration (gn)= -
batteries mass
whichever is smaller
50gn BLA A R HIB/ME
) 50gn or result of formula
AE it 11555
Large Acceleration (gn)= 5000 11ms
batteries mass*
whichever is smaller
* R T 70155 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to

B PR WAL R Hse
Clause Requirements Result Verdict
90%. A oK L Y ZE R ANE T 58 A R R AS i 12056 Fe v R RS 2
Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
Wik4: W3 4
©8.3.4% Test 4: Shock See Table 4 B
IS H A H T A R A S SRR AR IO S B b, SRR | BB, LHE P
ARG F L 2H ) AT 2 T o TRE, Tk
Test cells and batteries shall be secured to the testing machine RERANTCAE K o
by means of a rigid mount which will support all mounting surfaces No leakage, no
of each test battery. venting, no
54 L 7 26 52 BRI 150G, A RF SRR IFIBAERD 02K E3% | disassemble,
ety o T 0 75 25 52 A IR P 509 Ak i 4 T 1138 | Mo TUPATe N
R S22 s '

esHng/Inspection
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B PR WAL R Hse
Clause Requirements Result Verdict

calculate the appropriate minimum peak accelerations.

B IR B A TRAE = B BT A BT &2 =
wrpshs, BEETERTIAAERZ =R, BLE 218kt

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each
of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

FOR BB BEMA TSN TR, TR TR K,
I HLAEAN 50 F b 5 A v AH AR R 5 0T B f AN /N T AR AT X —
5 A L 90% . A 5% i He ) B R ANid H T 58 2 TEOR AR AS )i 56
AT .

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

Wik 5: 4 e AR5
SR Test 5: External Short Circuit See Table 5 3
A IR B FR b B RV A R D — BRI, DS AN R TR AR | R, Tk P

BEFase 1 5T+ACIIERE . NP [ T B b s Ry AL MR | R, TElEK.
Beit, HEREETIP AR . WREHE R AT, T EE | No

WA/ NED B 20 55/ TE 5744°C IR EE FAEHL 6 /NS, Tk Bueayy | disassemble ,
AR L4 55/07E 5744 CIIERYE FAERL 12 /N . S35 duibsiniy | MO fupture and
HAE 5T+4CIM ST, NS — MM BRAE N T 0.1 KRB )R EE '
A

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This period
of time depends on the size and design of the cell or battery and
should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4°C shall be subjected to one short
circuit condition with a total external resistance of less than 0.1
ohm.

X — I SRR N AE LD B PR T 2H 1) AR SR 2 B B 5744 °C J5 4k B2
B 1N, BIOMTORA I A AN IR B R B T — R s R THR,
HRFHRTZAE . F0 B ANA 20T R 2 /D P IR S IR R gk AT

This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to 57 +
4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and
remains below that value.The short circuit and cooling down phases
shall be conducted at least at ambient temperature.
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B PR WAL R Hse
Clause Requirements Result Verdict

BER Bt AN B 2 A e IR AR 170°C, I BRI R
RIJE 6 /DI A TR, T, LK.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

M 6: FWE/HE W% 6

38.3.4.6 P
Test 6: Impact / Crush See Table 6
B CEHTEERTET 18 Z KA BT i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

URE B B A VB TAE DI R T, — R 316 B AN
B L, B R 15.8 Z2K+0.1 =K, KEE/D 6 H
K, B KR, M oFZKE . K—H 91 Tr+0.1 T
(1) B A 6142.5 JEK /5 Ak Bk V& BN HR AT AR 2 AL, — AL
VAT PERIR L ) ¥ A B A B ) i /) 1) 2 LB B T I DA ) .
PEEVETE R T 5] I 5K SR TH 2 90 KT

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

P ARE, NN S 3B R AT IF 5 BB R PO )
HAE 15.8+0.1 KT R NAEE. AR Z—R#
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm+0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only a
single impact.

BER B AN H 2 A e R AR 170°C, I BAE IR R
IG5 6 N A TCAEAK, TokE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

PFIE GEH TR, 85, @m/dimammEzsNT 18 =K z%% Tk P
ARG AE T Lt D . ToHE K
. . i Y o)
Crush (applicable to prismatic, pouch, coin/button cells and disassemble .

cylindrical cells less than 18mm in diameter) et rupture ald

W H T B T R TBCAE AP T TR I, B5 R 0 RN oK no

ony p qr]
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Clause Requirements Result Verdict

TEEE— N fih o5 b S B R 2 N1 B KPP . BRIE RS T, EBIH
WPAF =Lz —:

(a) Bt /) BB 213 T4-10.78 T4

(b) LI N B0 10024K; 8]

(c) HIAR T IK SR 4R 5 L 1 50% 5 BL L

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HIRBE KL S R R R 100 28 £, sy R 20
KRR 50%, BP T fERRIE 1.

Once the maximum pressure has been obtained, the voltage
drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

AT B A 2 F b I DA o 5 ) — Tt s o AL 10/ 13 782 PRV 82 I
PRI R o BT R s 2N 55 G 2 L) T T i

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying

the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.
AR Fth BT AR Bt R — IR B e . iR S 4k S %% 6
/NI o G A FH 2 AT A A Atk 5 ) FEL BT A AT
Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test

shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

TR A A AL AN RIR AN IE170°C, I HAE R AR b &
B J5 6/ N TG, oK.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

Wik 7: LA N7
38.3.4.7 Test 7: Overcharge See Table 7 B
7 Hh 7000 A 1 T 1 B AR e M MR T A R
T/NEJEIT
(@) 3 P L1 7 Fh LR R TSR, R0 16 55/ HL T 7 Kok, T
Pyt 2EL 550 7 P PR FE G 435 R 22 PR T o e N2 ﬁﬁ;g&b P
(b) BT 7 AT 18RI, RIS MR ERIAR | g o g

KFEHL L 1. 215
WS BRI SR L N AT, BEAT IR (I (E] By 24 /N
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Clause Requirements Result Verdict

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the
lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

BOR 8 A A AR I R R 5 7 RN TR, TG K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after

the test.
WX 8: FRHIHH W% 8
9geia.8 Test 8: Forced discharge See Table 8 P
AP AEA SR 5 12V B EIE BT s e, WE | B, Tk P
A P YIRS IDCTE AT A PR S T 136 P 4 s 1 S K0P IR AR A R R A | K
EEO No
Each cell shall be forced discharged at ambient temperature | disassemble
and no fire.

by connecting it in series with a 12V D.C. power supply at an
initial current equal to the maximum discharge current specified
by the manufacturer.

T 2 KN AR A Y R PE B s Il AR BB, THRAB 4R
PR L o RS FELTBBEAT SR AR, TR I IA) /) R S5 JH
WUE A BRI R (285 .

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by
the initial test current (in ampere).

R R A B 7 i A A IR IR AR TP RS S 7 RN TCAE A, TG
Ko
Primary or rechargeable cells meet this requirement if there is no

disassemble and no fire during the test and within seven days after
the test.
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6. MRFHE Test Data

15455 Report No.:

*1 e AR p
Table 1 Altitude simulation
oy JFi & Mass (kg) H1 /% Voltage (V) ALER, H5
— . 72 U] J
) Fll:lll e 5 45 ik, WA K
95 s S, M S ;s w8 Volt Whether leakage,
Sample I Mk Ja Gss MAART | Wha)E oftage venting,
No. Pre-test | After test | 1058 (%) | Pre-test | After test | 1088 (%) disassemble,
rupture, fire (Y/N)
Z1 52.93 52.93 0.000 56.59 56.59 0.00 N
Z2 52.91 52.91 0.000 56.58 56.57 0.02 N
X1 52.90 52.90 0.000 56.56 56.56 0.00 N
X2 52.90 52.90 0.000 56.58 56.58 0.00 N
*2 T FE S p
Table 2 Thermal test
oy JF & Mass (kg) 1 /% Voltage (V) ALEH, H5
. - ) 1 J
A R, aETy | MK BEEX
95 S, L M N N Volt Whether leakage,
Sample RPN M5 ass RSN Mk )a o'tage venting,
No. Pre-test | After test | 1058 (%) | Pre-test | Aftertest | 0SS (%) disassemble,
rupture, fire (Y/N)
Z1 52.93 52.92 0.019 56.59 56.08 0.90 N
Z2 52.91 52.91 0.000 56.57 56.07 0.88 N
X1 52.90 52.90 0.000 56.56 56.07 0.87 N
X2 52.90 52.90 0.000 56.58 56.08 0.88 N
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15455 Report No.:

AGC11700220102UAO01
FBISTT 19T

*3 k) P
Table 3 Vibration
JFi & Mass (kg) HiE Voltage (V) ALBH, Ji‘EIIEEm,
RS i BETH | L eakage
Sample No. | WA M5 Masos WikEr | ks Voltage venting, ’
Pre-test | Aftertest | 1058 (%) | Pre-test | After test | 1088 (%) disassemble,
rupture, fire (Y/N)
Z1 52.92 52.92 0.000 56.08 56.08 0.00 N
Z2 52.91 52.91 0.000 56.07 56.07 0.00 N
X1 52.90 52.90 0.000 56.07 56.06 0.02 N
X2 52.90 52.90 0.000 56.08 56.08 0.00 N
*4 [
Table 4 il Shock P
J5i B Mass (kg) H1 /% Voltage (V) HAEER, HF
= . N o e | R ° | Whether leakage,
Pre-test | After test | 1058 (%) | Pre-test | & loss (%) disassemble,
rupture, fire (Y/N)
Z1 52.92 52.92 0.000 56.08 56.08 0.00 N
Z2 52.91 52.91 0.000 56.07 56.07 0.00 N
X1 52.90 52.90 0.000 56.06 56.06 0.00 N
X2 52.90 52.90 0.000 56.08 56.08 0.00 N
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#5 S =
Table 5 External short circuit
B B et 5 AT, R, 'k
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)

Z1 58.3

z2 57.9 N

X1 58.1 N

X2 57.5 N

Ta%bls 6 F% & Crush P

FE 5 B el AIRE, ok
Sample No. Peak temperature ("C) Whether disassembile, fire (Y/N)

Z3 23.7 N

Z4 23.5 N

z5 24.2 N

Z6 23.9 N

z7 24.5 N

X3 23.7 N

X4 24.0 N

X5 23.6 N

X6 24.4 N

X7 23.7 N
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®7 TR p
Table 7 Overcharge
FEMh = B, X

Sample No. Whether disassemble, fire (Y/N)
Z8 N

Z9 N

X8 N

X9 N

*8 Etalh &l
Table 8 Forced discharge
FE a5 AR, &K
Sample No. Whether disassemble, fire (Y/N)
Z10 N

Z11
212
Z13
Z14
Z15
216
217
218
Z19
X10
X11
X12
X13
X14
X15
X16
X17
X18

X19

2| Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2
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7. Vif2& Procedure Photo Y5 o040
Marking
TiAb 2R
Pretreatment
\ 4
21~72 23~77 Z8-79 Z10-Z19
X1~X2 X3~X7 X8-X9 X10-X19
A
e P A
Altitude simulation
v
15 R
Thermal test
| '
PR3N B JUR ) S i) S PR
Vibration Crush Overcharge Forced discharge

iy
Shock

A4

SR

External short circuit

)
Kot Ab

Analysis
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8. MK &% Test equipment

AGC-BT-E161 FLF i EFF Electronic Weighing Scale
AGC-BT-E154 JiH % Digital multimeter

AGC-BT-E062~E082 | Hijtilli{ 524t Battery Testing System

AGC-BT-E133 HARER A Vacuum Tester

AGC-BT-E123 PR AR 4G 4 Rapid Temperature Change Tester
AGC-RE-E191 HL R 3Hi 56 R4t Electric vibration test system
AGC-RE-E062 i ik5 & Mechanical shock test instrument
AGC-BT-E139 TR 7Y e 4 B 56 H L Battery Short-circuit Tester
AGC-BT-E126 FE 45 1 36 41 Battery Crush Tester
AGC-BT-E144 ¥ K414 Data Acquisition Instrument

AGC-BT-E054~E056 | Eiifa/kH i DC power supply

AGC-BT-E143 3l /7 HAS I 2 48 Power Battery Detection System
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25 R MR 25 2% #X Conditions of Issuance of Test Reports
1 BRI 28 TR A PR 7] (LR AR (A A F D ARMERT & TR SF KN, A R A B i AN R T Pk
BRUERS, TREFNAAFSHIFERSHANN, A EA T (LT EFR[Z DL All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).
2. FE I B T AR TR T (LU R RIAR (IR ]), AR R 2T A8 N P RS o REA A A SRR, Rl BB AR G
Sl ARHT &SRB ARG . SR, AT DR AR B B AR S BN TR EIA, T R R B E AR R
AN R B AZ o BRAFAHSRBUFER T SEB BRI IR, BURAE T FRE, A0 7 AR A R 5 =07 THe s 5% .
Any report issued by Company as a result of this application for testing services (the “Report”) shall be issued in confidence to the Clients
and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used
for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3. BRACARBUG AR FEREGERR R, BNRE A 7 WL Bi R, A0 7 I I 5 FREEN A Rk 5 /FIE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. & CMA FrERIIRE, (EHMEA A WNBSE, ARG SEIER{ER . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose
5. QRA N ARG A AT, AR R R BRI R AR, A REDR LS E S RN £2 . In the event of the improper
use of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies
which may be appropriate.
6. AN TS RE AT IR A ATHE 2, 2R 5 A ReVE B W A A FHE AT E MK . Samples submitted for testing are accepted
on the understanding that the Report issued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. WEAE F A A AR IR N RO BERE, BT ATAE 3545 B IR 5 2 A R R BRI 78 3 BURAT AT S R B 3, A R A 7 3¢ .
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in
any of its Reports or in any communication whatsoever about its said tests or investigations.
8. A il HEAEVE Bt o BRRE e b o R rh A U s %5 b ZUAE B A GURE it BTRE 1% R B 5 A A F] o Clients wishing to use the
Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. BT MRS B AHIBRE, &P A EHE UG MRS SR AL 4 8 A R 5 MAH 55 77 . The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10. ZRAR 5 HISCRABAR AN BA AT RAE 6 4F o AN VF AT WU A RE RN, AR AR 35 i R A7 AT AR TS A2 5. — ELl
W BRI RAE IR, BEAE BB B . ARG LS, AA B A B RAMEMBAC P A IR S5 R . BIAEA A ] S et
R RE R R A RIIE, AN REEFEL T EALABAEMRE, GRHAEART)MEERE, FRESL . ik, SUE
O RRRER IR E . I BiE . W E . NEIRESUEMERLE . S0k BB ) 77 i SRS A 5 R R £ 37 1
#13 . Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or

punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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